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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 688,.51574 MHz -59,49 dBm - 9 dB 30,000 MHz 690.000 MHz | 100.000 kHz 689.17541 MHz -59.62 dBm -45,62 dB
725.000 MHz 1,000 GHz 100.000 kHz 000,03846 MHz | Bm - dB 725.000 MHz | 1,000 GHz 100.000 kHz | 003.81868 MHz | o
000 GHz | 1.000 MHz 1.39865 GHz -43.80 dBm -30.80 dB 1.000 GHz 3.000 GHz | 1.000 MHz 1.39865 GHz -32.41 dB
000 GHz | 1.000 MHz 6.90826 GHz | -43.68 dBm -30.68 4B 3.000 GHz 7.000 GHz | 1.000 MHz | 6.81227 GHz -43.73 dBm ~30.73 dB
2,000 GHz 1.000 MHz 7.55211 GHz -43.50 dBm -30,50 dB 7.000 GHz .000 GHz 1.000 MHz 7.54951 GHz -43.55 dBm -30,55 dB
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |
30,000 MHz 690.000 MHz | 100.000 kHz 186.17621 MHz -£9.52 dBm -46,52 0B 30,000 MHz 650,000 MHz | 100.000 kHz 208.27586 MHz -59.79 dem
725.000 MHz | 000 GHz 100.000 kHz | 003,76374 MHz | -58,44 dBm | 725.000 MHz | 1,000 G 100.000 kHz | 007.66484 MHz | -58 .57 dBm |
000 GHz | 1.000 MHz 1.41415 GHz -43.83 dbm 1.000 GHz 3,000 GHz 1.000 MHz 1.41485 GHz -45.14 dBm
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LTE Band 12/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 243.23838 MHz 30,000 MHz 650,000 MHz | 100.000 kHz 238.58201 MHz -59.48 dem 45,48 0B
725.000 MHz | 1,000 GHz 100,000 kHz 003.54396 MHz | 1 725.000 MHz | 1,000 GHz 100000 kHz | 070.19231 MHz | -58.52 dBm | -45.52 di
000 GHz | 1.000 MHz 1.43014 GHz 1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -44.98 dBm -31.98 dB
000 GHz | 1.000 MHz 5.93426 GHz | 3.71 dB 3.000 GHz 7,000 GHz | 1.000 MHz | 6.77678 GHz -43.57 dBm -30.57 dB
2,000 GHz 1.000 MHz 7.54911 GHz -43.61 dBm 7.000 GHz 2,000 GHz 1.000 MHz 7.54761 GHz -43.57 dBm -30,57 dB
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 689.17541 MHz -£9.39 dBm 5,35 0B 30,000 MHz 650,000 MHz | 100.000 kHz 689.50525 MHz -59.48 dBm 45,48 0B
100,000 kHz -58,69 dBm | 725.000 MHz | 1,000 100000 kHz | -58.17 dBm | 17dB
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1.000 MHz -43.57 dBm -30,57 dB 7.000 GHz 2.000 G! 1.000 MHz 7.55811 GHz -43.58 dém B
T
({111 L J1 |
Date 29.APR 2018 17.27.00 Date 29.APR2019 17.27:36
TEL : 886-3-327-3456 Page Number 1 A12-22 of 31

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-06B

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM
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30,000 MHz 650,000 MHz | 100.000 kHz 236.64168 MHz -£9.66 dBm ~40,66 0B 30,000 MHz 650,000 MHz | 100.000 kHz 677.96102 MHz -59.80 dém -45,60 dB
725.000 M 1,000 GHz 100,000 kHz 002.17033 MHz | -58,63 dBm | 3 725.000 M 100000 k 07595154 MHz | -58.50 dBm | -45.60 d&
1.000 G 3,000 GHz | 1.000 MHz 1.41265 GHz -43.82 dim 1.000 G 1.000 M 1.41265 GHz -45.08 dbm -32.09 d&
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 238.62069 MHz -£9.64 dBm ~46,64 0B 30,000 MHz 650,000 MHz | 100.000 kHz 239.94003 MHz -59.68 dem -45,68 dB
725.000 M 1,000 GHz 100,000 kHz -58,65 dBm | ~45.65 4B 725.000 M 1,000 G 100000 k 0B80.63187 MHz | 1 -45.46 B
1.000 G 3.000 GHz | 1.000 MHz -44.59 dBm -31.59 dB 1.000 G 3.000 GHz | 1.000 M 1.42714 GHz -32.08 d&
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2,000 GHz 1.000 MHz -43.59 dBm -30,56 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.54611 GHz -43.44 dBm -30.44 dB
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30,000 MHz 650,000 MHz | 100.000 kHz -46.43 0B 30,000 MHz 650,000 MHz | 100.000 kHz 689.83508 MHz -59.54 dém 45,54 B
725.000 M 1,000 GHz 100,000 kHz 61 dBm | ~45.61 0B 725.000 M 100000 k 0BE.95055 MHz | -58.57 dBm | -45.67 d&
1.000 G 3,000 GHz | 1.000 MHz -43.48 dBm -30.46 dB 1.000 G 1.000 M 1.39915 GHz -44.58 dBm -31.68 dB
3.000 7.000 GHz | 1.000 MHz -43.48 dBm -30.48 4B 3.000 GHz 0 | 1.000 MHz | 5.91276 GHz 3.67 dBm 30,67 d8
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 685.54723 MHZ -59.82 dém -46,82 0B 30,000 MHz 690,000 MHz | 100.000 kHz 683, 56822 MHZ -59.74 dgm -45,74 0B
725.000 M 1.000 GHz 100.000 kHz | 004.01758 MHz | -58,54 dBm | -45.54 dB 725.000 M 100,000 k 003543065 MHz | -58.45 dBm | -45.45 dB
1.000 G 3.000 GHz | 1.000 MHz 1.41115 GHz -44.02 dBm -31.02 dB 1.000 G 1.000 M 1.41115 GHz -44.96 dBm -31.95 dB
3.000 7.000 GHz | 1.000 MHz 6.77628 GHz | -43.32 dBm -30.32 48 3.000 GHz 0 | 1.000 MHz | 6.79928 GHz 3.73 dBm -30.73 d8
2,000 GHz 1.000 MHz 7.54461 GHz -43.57 dBm -30,57 dB 7.000 GHz .000 GHz 1.000 MHz 7 1 GHz -43.46 dBm -30.46 dB
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LTE Band

12 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM
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Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
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30,000 MHz 650,000 MHz | 100.000 kHz 241,91904 MHz -£9.57 dem 46,57 0B 30,000 MHz 650,000 MHz | 100.000 kHz 688.51574 MHz -59.71 dBm -45,
725.000 MHz | 1,000 GHz 100,000 kHz 075.41200 MHz | -5 dBrm dB 725.000 MHz | 1,000 GHz 100000 kHz | 033,59890 MHz | 52 dBm |
000 GHz | 1.000 MHz -43.87 dim .87 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.42314 GHz -44.53 dBm
000 GHz | 1.000 MHz 5.79078 GHz | -43.63 dBm ~30.63 4B 3.000 GHz 7,000 GHz | 1.000 MHz | 5.79878 GHz -43.70 dBm
2,000 GHz 1.000 MHz 7.54761 GHz -43.59 dBm -30,55 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.54061 GHz -43.58 dBm
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 689.50525 MHz -£9.45 dem -46.43 0B 30,000 MHz 650,000 MHz | 100.000 kHz 238.58201 MHz -59.71 dém
100,000 kHz -58,61 dBm | ~45.61 4B 725.000 MHz | 1,000 100000 kHz | 079.53207 MHz | -58.53 dBm |
1.000 MH 76 dim 76 dB 1.000 GHz 3.000 1.000 MH 1.39985 GH. -45.52 dBm
1.000 MHz £:80177 GHz -43.29 dBm -30.29 4B 3.000 GHz 7,000 Gl 1.000 MHz £.79228 GHz -43.52 dBm -30.52 dB
1.000 MHz 7.54311 GHz -43.40 dBm -30,40 dB 7.000 GHz 2.000 G! 1.000 MHz 7.54911 GHz -43.58 dBm -30.58 db
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LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 10,70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,70 d& Mode Auto Sweep
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30,000 MHz 650,000 MHz | 100.000 kHz 233.013%9 MHz -£9.51 dBm -46,51 0B 30,000 MHz 650,000 MHz | 100.000 kHz 241,91904 MHz -59.73 dém 45,73 dB
725.000 M 1,000 GHz 100,000 kHz 008,29121 MHz | -58,51 dBm | -45.51 dB 725.000 M 100000 k 004,35913 MHz | -58.37 dBm | -45.37 di
1.000 G 3,000 GHz | 1.000 MHz 1.40665 GHz -44.27 dbm -31.27 dB 1.000 G 1.000 M 1.40665 GHz -45,01 dBm -32.01 d&
3.000 7.000 GHz | 1.000 MHz 580727 GHz | -43.43 dBm -30.42 dB 3.000 GHz 0 | 1.000 MHz | 5.75228 GHz 3.48 dBm -30.48 dB
9.000 GHz 1.000 MHz 7.55461 GHz -43.55 dBm -30,55 dB 7.000 GHz 2.000 GHz 1.000 MHz 7.55011 GHz -43.49 dBm -30.:45 dB
‘ Y TN o ( i T

Date 28 APR 2019 18.44:27

Date 28 APR 2019 184351

Highest Channel / QPSK

Highest Channel / 16QAM
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz | 100.000 kHz 238.58201 MHz -£9.66 dBm 30,000 MHz 650,000 MHz | 100.000 kHz 688.18521 MHz -59.48 dBm 45,48 0B
725.000 M 1,000 GHz 100,000 kHz 001.07143 MHz | -58,28 dBm | 725.000 M 1,000 G 100000 k 0B3.04945 MHz | -58.54 dBm | -45.54 i
1.000 G 3.000 GHz | 1.000 MHz 1.41365 GHz -43.47 dBm 1.000 G 3.000 GHz | 1.000 M 1.41365 GHz -44.12 dBm -31.12dB
3.000 7.000 GHz | 1.000 MHz 5.79978 GHz | -43.80 dBm ~30.80 4B 3.000 GHz 7.000 GHz | 1.000 MHz | 5.91876 GHz 3.61 dBm 30,61 d8
2,000 GHz 1.000 MHz 7.63304 GHz -43.59 dBm -30,55 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.53962 GHz -+3.58 dBm -30.52 db
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| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 688,84558 MHz -59,45 dBm -40,45 o8B 30,000 MHz 650.000 MHz | 100.000 kHz 234.33283 MHz -59,49 dBm 5,49 dB
725.000 MHz 000 GHz 100.000 kHz 074.58791 MHz | -58,50 dBm 45,50 0B 725.000 MHz | 1,000 G 100.000 kHz | 007.11538 MHz | -58.54 dBm 54 di
000 GHz | 1.000 MHz 1.39865 GHz -45.50 dBm -32.50 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41485 GHz 40 dBm 40 dB
000 GHz | 1.000 MHz 6.79628 GHz | -43.60 dBm ~30.60 4B 3.000 GHz 7.000 GHz | 1.000 MHz | 6.80877 GHz -43 46 dBm ~30.46 dB
2,000 GHz 1.000 MHz 7.54961 GHz -43.49 dBm -30,4G dB 7.000 GHz 2,000 GHz 1.000 MHz 7.55261 GHz -43.48 dBm -30.42 dB
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3.000 000 GHz | 1.000 MHz 3.65 dBm ~30.65 4B
7.000 GHz 2,000 GHz 1.000 MHz -43.55 dBm -30,55 dB
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Ref Level 0 Offset 10,70 dB Mode Auto Sweap Ref Level dem Offset 10,70 dg Mode auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Gheck PABS Limit r_]rmrv PARS
2 _SPURIOUS LINE_ABS PABS 2 _SPURIOUS LINE_ABS o
10 4dfF— = 1o e}
S_L = | E. 3
-20 dBr
-30 dBm
-40 dBm
Al i, [T S|
! N A A 1 VO s Yot i e
‘ ~50 dbrm
A
-70 dBmy
-80 dBm
-0 dB -9 df
Start 30.0 MHz 19005 pts Stop 0.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 689.50525 MHz -59,36 dBm -40,36 dB 30,000 MHz 690.000 MHz | 100.000 kHz 268.66717 MHz -59,80 dBm -45,80 dB
725.000 MHz | 000 GHz 100,000 kHz 009, 587091 MHz | -58,47 dBm ~45,47 B 725.000 MHz | 1,000 G 100000 kHz 053.70879 MHz | -G8 44 dBm | 45 44 di
000 GHz | 1.000 MHz 1.39865 GHz -46.39 dBm .39 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -45.46 dBm -32.45 dB
000 GHz | 1.000 MHz 6.79778 GHz | -43.41 dBm ~30.41 dB 3.000 GHz 7.000 GHz | 1.000 MHz | 6.75578 GHz -43.49 dBm ~30.49 dB
2,000 GHz 1.000 MHz 7.55311 GHz -43.59 dBm -30,5¢ dB 7.000 GHz .000 GHz 1.000 MHz 7.E5011 GHz -43.43 dBm -30.43 dB
r Wl g "ﬁ“—""_
L JL | L] L JL ] | NUID e
Date 29APR 2018 17:38:42 Date 29APR 2018 17:3
Highest Channel / 64QAM
Ref Level 0,00 dém Offset 10,70 dB Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit (theck
INE_ABS 58
ﬂwmw—-dww
Start 30.0 MHz 19005 pts Stop 9.0 GHz
spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650.000 MHz I 100.000 kHz 674.00300 MHz -59.77 dBm -40,77 dB
725.000 M 1,000 GHz 100,000 kHz 004, 36813 MHz | -58,60 dBm ~45,60 R
1.000 G 3.000 GHz | 1.000 MHz 1.42664 GH -46.59 dBm -33.69 dB
3.000 000 GHz | 1.000 MHz 6.80327 GHz | 3.15 dBm ~30.15 dB
7.000 GHz 2,000 GHz 1.000 MHz 7.54561 GHz -43.42 dBm -30,42 B
r
L i VNI o
Date 29.APR 2018 17:42:44
TEL : 886-3-327-3456 Page Number 1 A12-28 of 31

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-06B

LTE Band 12 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

tr
Ref Level 0 Offsat 10,70 dB Mode Auto Swesp Ref Lavel dBm Offset 10,70 d& Mode Auto Sweap
SGL Count 1 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit (heck PAR Lirmit l_lrmrv PAR
2 _SPURIOUS LINE_ABS PABS 2 _SPURIOUS LINE_ABS o
10 4dfF— = 1o e}
S_LINE_J L NE_ABS_
-20 dBr
-30 derm
40 dlBm
: - P i ety v oo o iAo |
[ st -50 dBm r —
-70 dBr
-8 de
-0 dlBy -90 df
Start 30.0 MHz 19005 pts Stop 9.0 GHz | ||[ Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions (Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 690.000 MHz | 100.000 kHz 688.84558 MHz -£9.40 dBm 30,000 MHz 690,000 MHz | 100.000 kHz 670.37481 MHZ -59.78 dém -45,78 0B
725.000 MHz | 000 GHz 100.000 kHz | 0B1.18132 MHz | -58,53 dBm | 3¢ 725.000 MHz | 1,000 G 100.000 kHz | 009,03845 MHz | 3 dBm
000 GHz | 1.000 MHz 1.39915 GHz -46.05 dBm -33.05 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41085 GHz -46.93 dBm
000 GHz | 1.000 MHz 7878 GHz | -43.43 dBm -30.48 4B 3.000 GHz 7,000 GHz | 1.000 MHz | 5.79478 GHz -43.66 dBm -30.66 8
2,000 GHz 1.000 MHz C -43.52 dBm -30,52 dB 7.000 GHz 2,000 GHz 1.000 MHz 7.55411 GHz -43.53 dBm -30,53 dB
b

TITNTNI o8

Date 28 APR 2019 174547

Date 28 APR 2019 17:46:46

(11 —

Highest Channel / 64QAM

Ref Level 0,00 dBm
SGL Count 100/100

offsat 10.70 d& Mode Auto Sweep

@1 AvgPwr
Limit (theck
INE_ABS 58
':Wwwwﬂ“""" LSS e S
Start 30.0 MHz 19005 pts Stop 9.0 GHz
[ Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 686, 86657 MHz -40,84 dB
725.000 M 1,000 GHz 100.000 kHz 089,69780 MHz |
1.000 G 3.000 GHz | 1.000 MHz 1.42314 GH.
3.000 000 GHz | 1.000 MHz 6.79278 GHz | 2 B
7.000 GHz 2,000 GHz 1.000 MHz 7.54761 GHz -43.37 dBm -30.37 dB

i io|

VINHII e

Date 29 APR.201¢ 174348

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-06B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

—

Ref Level 0 Offset 10,70 dB Mode Auto Sweap Ref Lavel dem Offset 10,70 dg Mode auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAR Limit l_lrmrv PAR
2 _SPURIOUS LINE_ABS PA 2 _SPURIOUS LINE_ABS o
10 4dfF— = 1o e}
S_L = | E. 3
-20 dBr
-30 dBm
-40 dBm
A . mw‘w—, ———,
! kit st 50 dBm hd s
-70 dBmy
-80 dBm
-0 dB -9 df
Start 30.0 MHz 19005 pts Stop 0.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 650,000 MHz I 100.000 kHz 2_‘287725[-.4 MHz -549.84 dBm -40,84 dB 30,000 MHz 690.000 MHz | 100.000 kHz 689.17541 MHz -59,72 dBm
725.000 MHz 000 GHz 100.000 kHz 80134515 MHz | -58,50 dBm -45,50 B 725.000 MHz | 1,000 G 100.000 kHz | 084.47802 MHz | -58.53 dBm
000 GHz | 1.000 MHz 1.39915 GHz -46.42 dBm -33.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40685 GHz 85 dBm
000 GHz | 1.000 MHz 6.78128 GHz | -43.52 dBm ~30.52 dB 3.000 GHz 7.000 GHz | 1.000 MHz | 6.79028 GHz -43.63 dBm ~30.63 dB
2,000 GHz 1.000 MHz 7.54761 GHz -43.50 dBm -30,50 dB 7.000 GHz .000 GHz 1.000 MHz 7.55611 GHz -33.45 dBm -30.45 dB
g

Date 28 APR 2019 18:53:35

TITNTNI o8

Date 28 APR 2019 185435

(11 —

Highest Channel / 64QAM

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10,70 dB

Mode Auto Sweep

@1 Avgrwr

Limit (theck
INE_ABS 58
Ao L
T =Y e
N v
Start 30.0 MHz 19005 pts Stop 9.0 GHz
spurious Emissions
| _Rengelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 650.000 MHz I 100.000 kHz 234.00300 MHz -59.75 dBm -4
725.000 M 1,000 GHz 100.000 kHz 005, 74176 MHz | -58,60 dBm 5.50 ¢
1.000 G 3.000 GHz | 1.000 MHz 1.41365 GH. -45.29 dBm -32.29 dB
3.000 000 GHz | 1.000 MHz 6.76928 GHz | 3.51 dBm ~30.51 dB
7.000 GHz 2,000 GHz 1.000 MHz -43.56 dBm -30,56 B

i io|

Date. 29 APR 2019 185737

VINHII e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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wamanias. FCC RADIO TEST REPORT

Report No. : FG8N0616-06B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0035
40 Normal Voltage 0.0014
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0025
0 Normal Voltage 0.0014
-10 Normal Voltage 0.0068 PASS
-20 Normal Voltage 0.0028
-30 Normal Voltage 0.0024
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0040
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-31 0f 31




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.- FG8N0616-06B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.39 5.01 3.86 5.83 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 5.19 6.49 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number D A13-10f 17

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-06B

o _att
(@153 View

5.00 3m

Gifset 10,50 0b
s agr

Middle Channel / 1RB

2 s BBW 10 MHz

LTE Band 13/ 10MHz / QPSK

(=)

Middle Channel / Full RB
&)
Ref Lovel 30.00 chm  Offset 1060 66
e At a0 ds  AGT 2 s e RBW 10 Mz
@153 View
= 5 s
N This
0.0 \ 0.0 ;
.‘l
2 1
1E = 1E =
1E 1E
|
CF 782.0 MHz Aean Py + 20,00 4B CF 782.0 MHz
e ry G e OF Funetion Samples: 130000 e ry G e OF Funetion
Mean | Peak | Crest | 0% | 10% [ e | oo | Mean |  crast | 0% | 1% |
Trace 1 | 2061 dkm 24 06 dhm 344 d8 276 0B 3.36 08 % ok 3.48 8 Trace 1 | 2147 obm 555 da 255 dB 4.32 da
Il [y Il
Date: 29APR2018 07 4831 Date 29APR2018 07 48 43
LTE Band 13/ 10MHz / 16QAM
Middle Channel / 1RB Middle Channel / Full RB
&) &)
Ref Lovel 30.00 chm  Offset 1060 66 Ref Lovel 30.00 dim  Ofset 10,50 06
e At a0 ds  AGT 2 s e RBW 10 MHz o At a0 ds  AGT 2 s e RBW 10 Mz
@153 View @153 View
. - o e
o1 = a1
|
0.0 } 0.0
E. \\ 1E4 L
‘ §
1E = 1E T =
".‘
1E 1E "‘
T
2 2 : her
CF 782.0 MHz ean Pyr + 20,00 di CF 782.0 MHz . Mean Pyer + 20.00 dB
e ry G e OF Funetion Samples: 130000 e ry G e OF Funetion Samples: 130000
Mean | Peak | Crest | 0% | 10% [ pawe | oomse | Mean | |  crast | 0% | 1% |
Trace 1 | 2018 obm 24 15 dhm 3.96 da 3.07 dB 3.80 0B 3.86 0B 3.94 a8 Trace 1 | 2065 obm 49 i 6.94 da 3.04 dB 4,90 da
Il [T i
Date: 29APR2018 07 48 03 Date 29APR2018 07 48.20
LTE Band 13/ 10MHz / 64QAM
Middle Channel / 1RB Middle Channel / Full RB
&) &)
5.00 Gbm _ Offset 10,80 0B Ref Lovel 70.00 com _ Offset 10,80 o6
a0 ds  AGT 2 s e RBW 10 MHz o At a0 ds  AGT 2 s e RBW 10 Mz
@153 View
o S o1 —
0.0 ! 0.0
\
it
1E - 1E “ <
1E 1E \,
2 2 : e
CF 782.0 MHz ean Pyr + 20,00 di CF 782.0 MHz Mean Pyer + 20.00 dB
e ry G e OF Funetion e ry G = O Funetion Samples: 130000
Mean | Peak |  Crest | 0% | 10% [ Mean | Peak | Crast | 0% | 1%% |
Traced [ 1757 obm 2317 dim 5.20 d8 3.01 dB $13d8 Trace 1 [ 15.37 okm 27,07 dbm 7.70 d8 3.13.dB 5.16 d8
= =
Date: 29,APR 2018 07 47. 44 Date: 20APR 2018 074755
TEL : 886-3-327-3456 Page Number 1 A13-2 of 17
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-06B

26dB Bandwidth

Mode

LTE Band 13 : 26dB BW(MHz)

BW

1.4MHz

3MHz

5MHz

10MHz

15MHz

20MHz

Mod.

QPSK

16QAM

QPSK

16QAM

QPSK |16QAM

QPSK 16QAM

QPSK

16QAM

QPSK |16QAM

Lowest CH

- 4.92

4.84

Middle CH

- 4.88

4.87

9.73 9.79

Highest CH

- 4.96

491

Mode

LTE Band 13:

26dB BW(MHz)

BW

1.4MHz

3MHz

5MHz

10MHz

15MHz

20MHz

Mod.

64QAM

64QAM

64QAM

64QAM

64QAM

64QAM

Lowest CH

- 4.96 -

Middle CH

- 4.95 -

9.79 -

Highest CH

- 4.88 -

LTE Band 13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

b -
Ref Lovel 30.00 chm  Offset 10,60 66 = RBW 100 WHs RafLavel 9000 cim  Offset 10,60 b w ROW 100 khe
e At MR SWT 10 us = VBW J004Hz  Mode Autg FFT o Att WeE SWT 12 45 @ VBW 300 kH:  Mode Auto FFT
Sl Court 1007100 SGL Count 1007100
(@371 Max (@100 man
[TETE] [TETE]
bk nde s Thdn
. A -~ o
1 e = \
J | 2 | . ) fac
0 dam - ‘l\ ) di . L
1 o i i 1 Y- ¥ t
100 - Y 10 da - -
{ \ { \
20 dim 4 20 dem /
=30 dBm: — . 20 dfm—t—ry 7T
P 2 VT ST
40 dan 40 dar
50 dim -50 dism
-5 i 50 dim
CF 702.0 MHz 1001 pts Span 10,0 MHz CF 702.0 MHz 1001 pts Span 10:0 MHz
Marker Markear |
Type | Ref | Tre | | Function | Function Result Type | Ref | Tre | ¥-value | Function | Function Result |
M1 1 neig 4.8 il § 1 1 neig " 4.8
T1 1 z 1 1 z
T2 1 facte T2 1 facto

Date: 29.APR 2018

07 44

UNpunEnEy .

UNRunEEY .

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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wamanias. FCC RADIO TEST REPORT Report No. : FG8N0616-06B

LTE Band 13

et ks i =
Ref Lovel 30.00 chm  Offset 10.60 66 = REW 300 RafLavel 9000 gim  Offset 10,00 b w ROW 300
e At MdE SWT 1264 @ VBW 1 Mode Auto FFT e Att MGE SWT 126 us e VAW 1 Mode Aute FFT
SiL Count 1007100 SGL Count 1007100
@R Max [@:Fk Max
M1 [TETEY] 16.03 dnm|
N I P 016800 Mz
bk . o =0 2600 diy| o || L ® 2600 di
it 9.230H00000 M-z i i i ~ N\ 2.790000000 MH4
] 80,4 79,4
0 dam- { 0dam —
¥
10 dam - - 10 dam i
\
201 dem - A 20 dem !
i/ / / V= N
a0 4 L N -30 des S 24
i z
40 dam 40 di
<50 o= J EAY T Sea
-0 -0
CF 702.0 MHz 1001 pts Span 20,0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ref | Tre | I ¥-value | Function | Function Result
M1 f e down ML iz 15.03
T1 i m nda 1 1 ~10.23 dby
T2 1 -9.03 dam 0 factor T2 1 -9.65 dam
- T
Date: 29APR2018 07 30,00 Date 26 APR 2018 07 2 45

LTE Band 13

ki ] ki
Ref Lovel 50.00 dBm  Offsel 10,50 ob = RBW 100 kHz Ref Lavel 5000 oim  Dffset 10,50 0B = RBW 300 bHz
fo Art B SWT 19 ys & VBW 300 kHz  Mode Auto FFT po AlL e SWT 126 ys @ VAW 1 MHz  Mode Auto FFT
SG6L Count 1007100 SGL Count 100/108
Mar
[T [T
20 diim 20 dam {
o nidg ¥
il O e AR A e . i - —r 5.4 790000000 M
T ) lactor \ B0,
/ \ \
0 dfm— : f— L - 0 dam. b
{ L T 1
¥ 1z X g
-10 da ¥ -10 dier i
| i / \
20 dBm 1 -2 - 1
20 e 7 i 20 dem - ¥
== - ! > Sy o 30 dé ! —
40 d £
= A
50 dbm— =50 i
60 dBm 60
CF 782.0 MH2 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Result | Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result |
M1 1 780.402 NHz 13.40 dem ndB. down 4,945 ML 1544 dBm ndB. down 579 MHZ
T 1 779,512 MMz nds 1 L 1 nds 26,00 d8
T2 1 784,458 Mz Q facior T2 1 Q facior
- — -
I UNENEY |
Cafe: 29.APR 218 072434 Dafe 29 APR 215 07 4148

TEL : 886-3-327-3456

Page Number 1 A13-4 of 17
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-06B

Occupied Bandwidth

Mode

LTE Band 13 : 99%0OBW(MHz)

BW 1.4MHz

3MHz

5MHz

10MHz

15MHz

20M

Hz

Mod. QPSK |16QAM| QPSK

16QAM

QPSK

16QAM

QPSK

16QAM| QPSK

16QAM

QPSK

16QAM

Lowest CH - - -

4.48

4.48

Middle CH - - -

4.48

4.50

9.03

9.01 -

Highest CH - - -

4.50

4.48

Mode

LTE Band 13:

99%0BW(MHz)

BW

1.4MHz

3MHz

5MHz

10MHz

15MHz

20MHz

Mod.

64QAM

64QAM

64QAM

64QAM

64QAM

64QAM

Lowest CH

4.47 -

Middle CH

4.48 -

9.03 -

Highest CH

4.48 -

b -
Ref Lovel 30.00 chm  Offset 10,60 66 = RBW 100 WHs RafLavel 9000 cim  Offset 10,60 b w ROW 100 khe
e At WME  SWT 10 us = VBW J004Hz  Mode Autg FFT o Att WeE SWT 12 45 @ VBW 300 kH:  Mode Auto FFT
6L Count 1007100 SGL Count 1007100
(@371 Max (@100 man
[TETE] LED 5 o
7 ) b
20 di 1 A dir —
.'.!!I|‘\ 0 +.49 4 M
10 10 =
1 T ] 1 v
oo L P / |
\ / \
-10 dam- - -10 dam
20 dim 20 dem
30,48y 50 e
40 dan 40 dar
50 i 50 desen
-5 i 50 dim
CF 702.0 MHz 1001 pts Span 10.0 MHz CF 702.0 MHz 1001 pts Span 100 MHz
Marker | Markear |
Type | Ref | Tre | X-value 1 ¥-value | Function | Function Result | Type | Ref | Tre | %-value 1 ¥-value | Function | Function Result |
M1 1 12 15. m il § 1 AH2 14.70 dBm
T1 1 m Oce Bw 4475524478 MHz 1 1 7 8153 dBm Oce Bw 4495504456 MHz
= 1 dam T2 1 i 5.60 dm
UHRUNRNEY e UHRURENEY .
Cate 29.APR 2018 07 1019 Date 29 APR 2018 07 10,07

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-50f 17



wamanias. FCC RADIO TEST REPORT Report No. : FG8N0616-06B

LTE Band 13

et P trun =
Ref Lovel 30.00 chm  Offset 10.60 66 = REW 300 Raf Lavel 50.00 cim  Oset 1080 b = RBW 300
e At MdE SWT 1264 @ VBW 1 Mode Auto FFT o Att B SWT  126us e VBW 1 Mode Aute FFT
SiL Count 1007100 SGL Count 1007100
@17k Max o7 Wax
M1 7.0 1686 dnm|
1 P = 3 1 1 —
{ /
01 dam- V- — 1A A 0 G —- I /-
10 dam - \ 10 dam - L
| \ f A
20 dem - A 20 dim r' 4
-3 der E . NS TV -30 dir '
40 d
TRt e
-60 dBm- -0
CF 702.0 MHz 1001 pts Span 20,0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ref | Tre | ¥-valug | Function | Function Result |
M1 1 17 | ML 1 15,88
T1 1 Oce Bw 5.030869031 MHz 1 i 1 Oce Bw 5.010889011 MHz
T2 1 - 11,53 dim T2 1
i I o
Dute 29APR2018 07 2025 Date 26 APR 2018 07 2057

LTE Band 13

= : (%)
Ref Lovel 50.00 dBm  Offsel 10,50 ob = RBW 100 kHz RefLavel 5000 ghm  Offset 10,50 b e ROW 300 bz
Sy e SWT 1945 @ VBW 300 kH:  Mode Autg FFT o Att B SWT 1264 @ VBW  1MH:  Mode Auto FFT
6L Count 1007100 6L Count 100/100
WaH
[T [T
20 dim - 20 dam i
Oce Bw +
x T | =
i e, o : Al e - e =
/ \ L
0B e . - 0 d&m: t
| \ [ \
I 1
10 | i =10 din " L
[ \ [ L
20 dem L ! -20 dim '
i i J
30 dbpr=xi——n—ro=is _," ‘\ iyl B e 30 - g g
40 d 40 £
50 dim— B T
60 dBm- 60
CF 702.0 MHz 1001 pts Span 10,0 MHz CF 702.0 MHz 1001 pts Span 20.0 MHz
Marker | Markar ]
Type | Ref | Tre | X-value 1 Y-value | _Function Function Result | Type | Rof | Tre | X-value 1 Y-value | _Function Function Result |
M1 1 971 ML 1 Hz 16.24 dm,
71 R Oce Bw 11 i 8.23 Oce Bw ©.030260031 MHz
T2 1 T2 1 941
] | URRNEN oo
Cafe: 29.APR 219 072445 Defe 29 APR 2015 07 4137

TEL : 886-3-327-3456 Page Number
FAX . 886-3-328-4978
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wamanias. FCC RADIO TEST REPORT Report No. : FG8N0616-06B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

" k2 e
Reflevel 30.00 dBm Offset 10.80 dB Mode Aute Sweep Ref Level 30,00 dém Offset 10.80 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwe
Limit fheck | Limit ghack
20 dbiwe—_koupious | e ans paks 20 dblfe—fOURIOUS | INE 488 [
|
10 dern ﬂ 10 d8m H
i B dBm H
/ : -10 dBm —
aill i
- ‘\ -20 dBm i
| J \\ SPUR] E AT - \
A sy A
- = 40 dBm pi _/. T
‘ L/ 50 dBm: e
! I !
50 dBm I
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
763,000 MHz 775,000 MHz 6.250 kHz 77016284 MHz -61.37 dBm -26.37 4B ||| 763,000 MRz 775.000 MHz 6.250 kHz 765.78721 MHz -61.67 dBm -26.67 di
77s. 775.900 MHz 100.000 kHz 775.86628 MHz ~48.96 dEm -35.96 db 775.000 MHz 775,900 MHz 100,000 kHz 775.04361 MHz -49,56 dBm | -36.,56 dB
775. 776.000 MHz 30.000 kHz 775.98986 MHz -53,92 dém -40.92 dB 775.900 MHz 776,000 MHz | 30,000 kHz 775.93751 MHz -54.57 dbm -41.57 d8
71 100.000 ke | AL £2.0ds 776,000 MHz | 788.000 Mz | 100000 kHz | 78666731 WHz 23 de
788,00 -54.43 dBm ~-41.43 dB || 788.000 MHz 788.100 MHz 30.000 kHz 78807847 MHz
788.100 MMz 793.000 MHz 785.76818 MHz -50.08 dBm -37.08 d8 788,100 MHz 783,000 MHz | 100,000 kHz 789,12203 MHz
793.000 MHz 605.000 MHZ 250 736.40909 MHz b 25 B 793,000 MHz BO6.000 MHz 6.250 kHz 801,61588 MHz 61.71 dém | 7
v
L e ] I . N —
Date 29 APR2018 07.06:43 Date: 206 APR 2018 O7:17:51

Lowest Band Edge / Full RB Highest Band Edge / Full RB

clr .
Reflevel 30.00 dBm Offset 10.80 dB Mode Auta Sweep Ref Level 30,00 dém  Offset 10.80 d& Mode Asuto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 AvoPwr
Limit §heck I Limit ¢hack PASS
20 dbtpe—foupInus bive ans pake L R e A s
10 dBm 10 dBm
|‘ ! 8 dBin / ‘
1 ‘ - -10 dBm - -
il l B | |
.‘L t -20 dem + \
| | ; i
U i
/I T L
/ i i ! ke
| - =
Start 763.0 MHz 7007 pts Stop BOG.0 MHz | ||['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions | Spurious Emissions
| __Range Low Range Up | RBW | Fraquency | Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__powerabs | Avimit
763.000 MHz |  775.000 MHz 6.250 kHz 774.93507 MHz | ~61.41 diém | -26.41.d8 | | 763.000 MHz 775.000 MHz 6.250 kHz 77139760 MHz -61.70 dbm -26.70 dB
775.900 MHz 100000 kHe 775.89505 MHz -37.90 dBm -24.90 di 775.000 MHz 775,900 MHz | 100,000 kHz 775.89056 MHz -35.56 dB
30.000 kHz 775.99945 MH2 -42.04 dBm 2804 dB 775,900 Mhz 776,000 MHz | 30,800 kHz 775.93931 MHz -40.32 d8
g (e | 100.000 kHz | 779.74525 MHz | 5.55 dém | 45 df 776,000 MH: 788,000 MHz | 100.000 kHz | 785.40460 MHz
788.000 MHz 786.03841 MHz -48.56 dEm 56.db || 788.000 MHz 789,100 MHz 30.000 kHz 05450 MHz
788.100 MMz 793.000 MHz 785.18077 MHz -44.14 dBm -31.14 dB 788,100 MHz 793000 MHz | 100,000 FHz 780,52552 MHz
793.000 MHz 606.000 MHz -250 797.37013 MHz -61.24 diém -26.24 dé 793,000 MHz BOE.000 MH= 6.250 kiz 793.52597 MHz 57 dem | ;
v
L JL ] 1 wa . N T ——
Date 29 APR 2018 07.01 48 Dete 28 APR 2018 07.12.48
TEL : 886-3-327-3456 Page Number 1 A13-7 of 17

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-06B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Aute Sweep

Ref Level 30,00 d&m
SGL Count 1007100

Offset 10.80 dB Mode suto Sweep

[ JU

Date 29 APR 2018 07.0508

@1 AvgPwr (@1 AvgPwe
Limit Fheck PARS Limit ghack
20 dbiwe—_oupious §ive ans pak 20 dbipe—$RURIOUS | INE ABS ' n
10 dBm ﬂ 10 d8m H
0 dBr i B dBm H
-10 dBm — 4! -10 dem —
/] il
-20 dem “ '\ -20 dBm i ‘
SPURIOUS. LINE_ABS_ ’[ l\ 1
-4 di ‘ v J‘ X
-50 dam ‘ Sy T e |
|
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
;Spuriuus Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | Powerabs | avimit | Rangelow | Rangeup | RBW | Frequency |__powerabs | Avimit
763,000 MHz 775,000 MHz 6.250 kHz 76576324 MHz -61.47 dBm -26.47 B ||| 763,000 MHz 775.000 MHz | 6.250 kHz 772.48851 MHz | -61.72 dim -26.72 di
775.000 MHz | 775.900 Mz | 100.000 kHz -45.01 dém -36.01 di 775,000 MHz 775,900 MHz 100,000 kHz 775.78177 MHz -49,70 dBm | -26,70 dB
775.000 MHz -53.85 dém -40.85 dé 775.900 MHz 776,000 MHz | 30,000 kHz 775.95855 MHz -54.31 dbm -41.31d8
i 19,52 dBm | -10.48 dé 788,001 19.97 dém -10.03 d8
[ 786,00166 MHz ~54.55 dEm -41.55 db | 788,100 MHz (03051 MHz - d8m | -40.56 d8
788.100 MMz 793.000 MHz 791.10804 MHz -45.96 dBm -36.56 dB 788,100 MHz 793,000 MHz | G0 kHz 788,27867 MHz -49,37 dbm | -36.37 d8
793.000 MHz 805.000 MHz 799.29221 MHz -61.49 dim | -25.48 df 793,000 MHz BOE.000 MHz 6,250 kiz 797.33117 MHz -61.53 dBm

[ 1

Date 23 APR 2018 07:16:10

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

mm
ctrt v
Reflevel 30.00 dBm Offset 10.80 dB Mode Auta Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 AvoPwr
Limit §heck PARS Limit ¢hack PASS
20 dhhie LOUIRIOLIS INE ARG DAE 20 qaru.u RRURLOUS LINE B9 2, S
10 dBm 10 dBm
0 dBr [ ‘l‘ o dbfn
-10 dBm — | l -10 dBm —
-20 dBm: T T I
SPURGUS e A j ‘ \\
SPURIDUS LINE_ABS 0
- 2 e
44 d —— =
—
50 dm o y
L = | - P
Start 764.0 MHz 7007 pts Stop BOG.0 MHz | ||['Start 763.0 MHz 7007 pts Stop 806.0 MHz
ISpr.lriuus Emissions | Spurious Emissions
Range Low Range Up | RBW | Frequency | Ppowerabs | ALimit | Rangetow | Rangeup | RBW | Frequency | pawerabs | ALimit
763.000 MHz | 775.000 MHz 6.250 kHz 774,46653 MHz | -61.6% dém | -z6.62 a8 ||| 763.000 MHz 775.000 MHz 6.250 kHz 774.02298 MHz -61.72 dbm -26.72 dB
775.000 MHz | 775.900 MHZ | 100.000 kHe 775.88606 MHz -38.90 dém -25.90 db 775.000 MHz 775,900 MHz | 100,000 kHz 775.89505 MHz | -48.80 dBm
775.000 MHz 30.000 k 775.98476 MHz -42.6% dim -#9.68 di 775.900 MHz 776,000 MHz 30.000 kHz 725.98027 MHz -53.41 dBm |
780.47752 MHz | .47 diém | | 100,000 | 24 dim
i 788.07817 MHz -50.03 dBm | z 30,000 kHz | -44.38 dBm |
788.100 M4z 793.000 MHz 785.13182 MHz -45,50 dBm 788,100 MHz 793000 MHz | 100,000 kHz 39,98 dém —26.98 d8
793.000 MHz 605.000 MHZ 793.681682 MHz ~61.45 ditm | 793,000 MHz BO6.000 MHz 6.250 kHz 793,22727 MHz -57.33 dBm | -22.33 dB
.
L L ) a i [y
Date 28 APR 2018 070325 Date 20 APR.2018 07.14.20
TEL : 886-3-327-3456 Page Number 1 A13-8 of 17

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-06B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

o
i v
Reflevel 30.00 dBm Offset 10.80 dB Mode Auta Sweep Ref Level 30,00 dém Offset 10.80 dB Made suto Sweep
S6L Count 100/100 SGL Count 1007100
@1 AvgPwr (@1 AvgPwe
Limit Fheck PARS Limit Ghack
20 dbe—foupious Live ans oAk 20 dblfe—fRURIOUS | INE ABS
10 dBm I 10 d8m Jn[
o H awen i
-10 dém =T -10 dBm — l ‘
-20 dam f : -20 dBm I,
| ﬁ
SPURIDUS LINE_ABS_ i %
o I\ [
i 7 P
-50 dBm T d— I
50 dm - 60 dBm 1 {
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
;Spuriuus Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | Powerabs | avimit | Rangelow | Rangeup | RBW | Frequency |__powerabs | Avimit
763,000 MHz 775,000 MHz 6.250 kHz 767.51349 MHz -61.81 dBm -26.81 08 ||| 763,000 MHz 775.000 MHz 6.250 kHz 766, 42258 MHz -61.74 dim -26.74 dB
775.000 MHz | 775.900 MHz | 100.000 kHz 775.74041 MHz -45.44 dEm -36.44 dB 775,000 MHz 775,900 MHz | 100,000 kHz 775.2 I -49,55 dBm | 36,60 dB
775.000 MHz 775.97897 MHz *54.08 dBm -41.08 d 775.900 MHz 776,000 MHz | 30,000 kHz 775.6 -41.59 de
777,32468 Mz | 17.46 diém | ~12.54 dB 788,001 -11.01 d8
i 788,00125 MHz ~54.62 dém -41.69 dB | 768 100 MHz 03841 MHz 40,49 dB
788.100 MMz 793.000 MHz 791,5D455 MHz -50.08 dm -37.08 d8 788,100 MHz 793,000 MHz | G0 kHz 788,27867 MHz I -36.31d8
793.000 MHz 605.000 MHZ B04.47662 MHz ~61.72 ditm | ~26.72 8 793,000 MHz BO6.000 MHz 6.250 kHz 794,34416 MHz -61.77 dBm -26.77 dB

| X B

Date 29 APR 2018 07:23.00

[ 1

L1 —

Date 28 APR 2018 07:28:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
ctrt v
Reflevel 30.00 dBm Offset 10.80 dB Mode Aute Sweep Ref Level 30,00 dém  Offset 10.80 d& Mode Asuto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 AvoPwr
Limit §heck PARS Limit ¢hack PABS
20 dbe—feupinue ive an oAk 20 dhipe—BHURIOUS | INE ABS R4ES
10 dBm 10 dBm
0 dbr = — 8 dbn ‘
-10 dam — i -10 dBm — E
-20 dBm: g r
i | | J \
_SPURIQUS. LINE_ABS_ /J 1 J &
40 dB ’
-50 dBm f T
50 4 ) —~——
Start 763.0 MHz 7007 pts Stop B0G.0 MHz || ['start 763.0 MHz 7007 pts Stop 806.0 MHz
ISpr.lriuus Emissions | Spurious Emissions
Range Low Range Up | RBW | Frequency | Ppowerabs | ALimit | Rangetow | Rangeup | RBW | Frequency | pawerabs | ALimit
763.000 iz | 775.000 Mz 6.250 kitz 7171.73327 Miiz2 | =61.58 dBm | | 763.000 MHz 775.000 MHz. | £.250 kHz 763.31768 MHz | -61.76 dBm -26.76 dB
775.000MHz | 775900 MHz | 100.000 kHz 775.83326 MHz -40.43 dBm 775.000 MHz 775,900 MHz 100,000 kHz 775.98067 MHz -49,33 dBm | -36.33 d8
776.008 MHz 30.000 k 775.94171 Mz -44.62 dBm 775.900 MHz 776.000 MHz | 30,000 kHz 775.9554% MHz -54.10 dBm -41.10 d8
780.98102 Mz | _3.83 dim | 100,000 | dBm
] -51.87 d&m | z 30,000 khz | -43.94 dém | 20,94 de
788.100 MMz 793.000 MHz 785.10734 MHz -47.82 dBm 788,100 MHz 783,000 MHz | 100,000 kHz -39.71 dbm 26,71 d8
793.000 MHz 605.000 MHZ B02.08442 MHz ~61.69 ditm | 793,000 MHz BO6.000 MHz 6.250 kHz 793.35714 MHz -58.32 dBm | -23.32 dB

| X ) 3|

Date 29 APR2018 07:2119

[ i

Date: 20 APR.2018 07.26:50

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-9 of 17



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-06B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

S TUm

Reflevel 30.00 dBm Offset 10.80 dB Mode Auta Sweep Ref Level 30,00 dém Offset 10.80 dB Mode suto Sweep
SEL Count 100,160 SGL Count 1007100
@1 AvgPwr (@1 AvgPwe
Limit Fheck PARS L Ghack
20 ghie—foupIny INE AR 4 Babs 20 dhipe —BOURIOUS | INE ARG RALS
. I
10 dBm ‘i 10 d8m “
O i J\ 0 gBm i
10 dam — ‘H\ -10 dBm — I \,
-20 dem | T -20 dBm [
' [
LINE_ABS_ JI \ st A2 J ‘
/ \\‘ 40 dem -+ T
N N I f\ \
50 dam | - o I 50 g rf‘ A ]
-5 d8m -6 dem ‘i [
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions [ Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | Powerabs |  avimit | Rangelow | RangeUp | RBW | Frequency |__powerabs | Avimit
763,000 MHz 775,000 MHz 6.250 kHz 771.63738 MHz -61.74 dBm -26.74uR ||| 763,000 MHz 775.000 MHz 6.250 kHz 770.27073 MHz -61.62 dim -26.62 di
775.000 MHz | 775.900 MHz 100.000 kHz 775.87348 MHz -45.22 dém -36.22 di ~5.000 MHz 775,900 MHz | 100,000 kHz 0% MHz | -49.49 dBm -36.49 o8
776.000 MHz *53.68 dgm 158 i 775.800 MHz 776,000 MHz | 30,000 kHz 7 MHz -54.56 dim -41,55 di
788.000 MHz 20.62 dim | -9.38 dB 776,000 MH:z 789,000 MHz 100.000 kHz | 7 20,57 dém |
i 786.100 MHz -54.34 dBm -41.34 08 | 788.000 MHz 788,100 MHz 58,0234
788.100 MMz 793.000 MHz 100,000 kHz -50.11 dBm -37.11 d8 788,100 MHz 783,000 MHz | 788,22972 MHz
793.000 MHz 606.000 MHz .25 -61.66 dim -26.66 dB 793,000 MHz BO6.000 MHz B05.55195 MHz

[ i

Date 29 APR 2018 07.3643

CHNEENNRD oo

. i

Date 23 APR 2018 07:38:23

Band Edge / Full RB

Ref Level 30.00 dBm  Offset 10.80 d& Mode &Auto Sweep

SGL Count 100/100
@1 AvgPwr

Limit ¢heck

20 d i.*:"‘ sPUIB IS INE _ABRS

10 dem

0 dBm ‘l

-10 dBm — \

-20 dem } } \
_SPURIOUS_LINE | / i

-0 dem “—-H

-50 dBm rf

60 dBm - m
Start 763.0 MHz 7007 pts Stop BO6.0 MHz

Spurious Emissions

Rangelow | Range Up RBW | Frequency | pPowerabs | ALimit |

763,000 MHz | 775.000 MHz 6.250 kHz | 774.73027 MHz | -51,59 dBm | -26,59 db |

_ 775.000 MHz | 775,900 MHz 100.000 kHz | 775.87438 MHz | -41.97 dBm | -28.87 dB |
| 775,900 MHz | 776.000 MHz | 30.000 kHz | 775.96289 MHz -46.18 dBm, | -33,18 dB
776.000 MHz | 788.000 MHz ‘ 100.000 kHz | 785.24875 MHz | 3.52 dBm | -26.48 dB
788.000 MHz | 788.100 MHz | 30.000 kHz | 768.08516 MHz | -43.36 dBm -30.36 db
786,100 MHz | 793.000 MHz | 100,000 kHz | 78814161 MHz | -39.14 dBm | 26,14 dB
793.000 MHz | BO6.000 MHz | 6.250 kHz | 793.24026 MHz | -53.14 dBm -18.14 dB

N i

I\

) (11—

Date 20 APR 2010 07-34.40

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A13-10 of 17




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-06B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

]

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 30,00 d&m
Sl Count 100/100

Offset 10.80 dB

Mode suto Sweep

@1 AvgPwr (@1 AvgPwe
Limit Fheck PARS Limit Ghack
20 ghie—foupIny INE AR 1 DAk 20 dbipe—$RURIOUS | INE ABS ﬂ
10 dBm J‘l 10 d8m J
0 dir } 0 dBm Jl
r| ’ |
-10 dém = ‘! -10 dem — i
-20 dBm | i‘ -20 dBm fl ‘\I
SPURIGUS Lt } I j" / \
40 dBm L 40 dBm /J \
-50 dBm ‘ -~ T 50 dbm r e |
-50.d8m -6 dBm ] [
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions [ Spurious Emissions
Rangelow | Rangeup | RBW | Fraguency | Powerabs |  avimit | Rangelow | RangeUp | RBW | Frequency |__powerabs | Avimit
763,000 MHz 775,000 MHz 6.250 kHz 77482617 MHz -61.46 dBm -26.46 B ||| 763,000 MHz 775.000 MHz | 6.250 kHz 772.48851 MHz | -61.63 dim -26.63 dB
775.900 M 100.000 kHz 775.66219 MHz -36.33 db 775,000 MHz 775,900 MHz 100,000 kHz 775.28725 MHz -49,65 dBm |
775.000 M 30.000 kHz -41.00 df 775.900 MHz 776,000 MHz | 30,000 kHz 775.91653 MHz -54.48 dBm
788.000 MHz 160000 kHe | 1 dBrm | 776,000 MH:z 789,000 MHz | 100.000 kHz | 786,38761 MHz fBm |
788.001 788.100 M; 30.000 kHz -54.22 dBm | 788.000 MHzx 788.100 MHz | 78805619 MHz .07 dBm
788.100 MMz 793.000 M 100,000 kHz -45.54 dBm 788,100 MHz 783,000 MHz 789, 12692 MHz -48.97 dbm |
793.000 MHz 805.000 MHz 6250 kHz -61.50 dim 793,000 MHz BOE.000 MHz 805, 44805 MHz -61.62 dBm

[ i

[ata 29 APR 2018 073502

. i

Date 28 APR 2018 07:40:04

Band Edge / Full RB

rum I [ugl
Ref Level 30.00 dém Offset 10.80 d& Mode auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASB
20 dbmﬂ sBUIBIOLS INE ARS pARS
10 dem
0 dBm [ 'l
-10 dBm — , ‘
-20 dem | 1
[ \
| j )
-40 dBm 3 “‘T
=50 dBm Ir/
250 ey ; B 2
Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions
Range Low |  Range Up RBW | Frequency | powerabs | ALimit |
763,000 MHz | 775.000 MHz 6.250 kHz | 773.47153 MHz | -61.64 dBm | -26,64 dB |
775.000 MHz | 775,900 MHz 100.000 kHz | 775.88157 MHz | -42.42 dBm | -29.42 dB |
| 775,900 MHz | 776.000 MHz | 30.000 kHz | 775.98457 MHz | =47.01 dBm | -34,01 dB
776.000 MHz | 788.000 MHz \ 100,000 kHz | 783,94206 MHz | 2.54 dBm -27.46 dB
788.000 MHz | 788.100 MHz | 30.000 kHz | 788.07268 MHz | -43.43 dBm | -30,44 dB
788.100 MHz | 793.000 MHz \ 100,000 kHz 788,12203 MHz -39.44 dBm | -26:44 dB
| 793.000 MHz | B06.000 MHz | 6.250 kHz | 793.04545 MHz -54.81 dBm | -19.81 dB
mn Y
\ | ] G e

Date: 20.APR 2018 07:33:21

@

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-11 of 17



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-06B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

]

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Aute Sweep

Ref Level 30,00 d&m
Sl Count 100/100

Offset 10.80 dB

Mode suto Sweep

@1 AvaPwr (@1 AvgPwr
Limit fheck PA Limit ghack
20 ghie—foupIny INE AR D 20 dhipe—YOURIOUS JINE ABS
0 dbr lL 0 dBm ijl
-10 dam f‘ \ -10 dBm -
— B I
-20 dem ; -20 dBm t ‘I
[ [
SPURIGUS. L [ <F | I\
40 dBm / 40 dem r—
A\ 7
-50 dam = T =50 dBm J - = ]
-60 dBm 50 B I [
Start 763.0 MHz 7007 pis Stop 806.0 Mz ||| Start 763.0 MHz 7007 pts Stop 806.0 MHz
| Spurious Emissions [ Spurious Emissions
Rangelow | Range Up RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit
763,000 MHz 775.000 MHz 6.250 kHz -61.63 dém -26.58 08 | (| 763,000 MKz 775.000 MHz. | £.250 kHz 768.30470 MHz | -61.52 dbm -26.59 dB
775.900 M 100,000 kHz -49.51 dBm =36.51 db 75,000 MHz 775,900 MHz 100,000 kHz -48,62 dBm | -36.62 dB
775,005 M 30.000 kHz 753,96 d@m -40.96 dB 775.900 Mz 776,000 MHz | 30,000 kHz -54.52 dbm -41,52 de
788.000 MHz 160000 kHe | 17.66 dim | =12.31 db 776,000 MHz 788,000 MHz | 100.000 kHz | 78641158 M 77.dBm
788,00 788.100 M 30.000 kHz 4 4l db | 783.000 MHz 768,100 MHz | 788,01673 Mhz -53.72 dBm
788.100 MHz 793.000 M 100,000 kiz 79146538 -37.03 d8 788,100 MHz 793 000 MHz 789,12692 MHz -48,44 dem |
793.000 MHz 805.000 MHz 6250 kHz 79543506 MHz 28.57 dB 793,000 MHz BOE.000 MHz 812.21429 MHz ~61.49 dBm -26.49 dB

[ i

[ata 29 APR 2018 074508

B

. i

Date 28 APR 2018 07-46:50

Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 d&

Mode auto Sweep

@1 AvgPwr
Limit ¢heck PASB
20 dbmn sBUIBIOLS INE ARS pARS
10 dem
0 dBm r—— ]
-10 dBm — , ‘
-20 dem } } \
| / \
-40 dem >
=50 dBm r’
-60 dEiT. ]
Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions
Range Low |  Range Up RBW | Frequency | powerabs | ALimit |
763,000 MHz | 775.000 MHz 6.250 kHz | 768.90410 MHz | -61.59 dBm | -26,59 dB |
775.000 MHz | 775,900 MHz 100.000 kHz | 775.88606 MHz | -43.68 dBm | -30.68 dB |
| 775,900 MHz | 776.000 MHz | 30.000 kHz | 775.94431 MHz | =47.60 dBm | -34,60 dB
776.000 MHz | 788.000 MHz \ 100,000 kHz | 784.97303 MHz | 1.21 dBm -28.79 dB
788.000 MHz | 788.100 MHz | 30.000 kHz | 788.07727 MHz | -44.84 dBm | -31,84 dB
788.100 MHz | 793.000 MHz \ 100,000 kHz 788,18566 MHz -40.61 dBm | -27.61 dB
| 793.000 MHz | B06.000 MHz | 6.250 kHz | 793.55195 MHz -56.47 dBm | -21.47 dB
mn T
\ | ] G e

Dats

@

29.APR 2018 07:43:29

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-12 of 17




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG8N0616-06B

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

tr
Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit heck (@3 Limit §hock 3
15 dlpe_BRURIOUS | INE_ABS _1n dipe_$PURIOUS LINE ABS P
SPLURIOUS_LINE_ABS_ | | SPURIOUS_LINE_ABS_ |
20 -20 dBm
-30 dB =30 dBm
-40 dem: 40 dBm
P B it A A e
-50 dBm—; z Al Rk & L 50 dBn H e (T v
P P
-70 dBy -70 dBm
-a0 dBm -an dem
-90 dEm -a0 dBm
Start 30.0 MHz 18004 pts Stop B.0 GHz | |[[ Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz | 763,000 MHz 100,000 kHz 761.35157 MHz | ~53,41 dBm | ~46.41 0B | 30.000 MHz | 763.000 MHz 100000 kHz | 736.80835 MHz | -53.42 dBm | 4642 0B |
1,000 GHz | 100.000 kHz 575.51974 MHz 87 dbm ~44.87 dB B06.000 MHz 1,000 GHz 100.000 kHz 579.78561 MHz -45.07 d&
3.000 GHz | 1.000 MHz 1.55511 GHz | 7.84 dBm ~34.84 4B 1.000 GHz 3.000 GHz | 1.000 MHz | 1.55461 GHz i 39,47 dB
8.000 GHz 1.000 MHz 7.544680 GHz -43,26 dBm -30.26 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.55672 GHz -43,15 dBm -30:15 dB
b
[ T & [ il (|

Date 28 APR 2018 07:07:31

Date 28 APR 2019 07-08'11

Middle Channel / QPSK

Middle Channel / 16QAM

Date. 29.APR.201¢ 07:08:32

Date. 29.APR.2019 07.08:52

tr =
Ref Level 0,00 dBm  Offset 10.90 db Mode Auto Sweep Ref Lavel 0.00 dém Offset 10.90 d& Mode Auto Sweep
SGEL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit (hock Limit hock
-8 &tl“‘l' BPURIOUS INE_ABS Y Aéﬂ#' PPURIOUS INE_ABS
SPLURIOUS_LINE_ABS_ | | SPURIOUS_LINE_ABS_ |
20 -20 dBm
-0 dB -30 dBm
-40 dBm- 40 dBm
PSR v P e g PR I P -~
50 dEm ! e A e 50 dBn - e e A
- — = dBm
2 o - & oo |
-70 dBy =70 dBm-
-a0 dBm -an dem
40 dem 90 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
| | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
763,000 MHz 100,000 kHz 732.41254 MHz | -53.51 dBm ~46.51 0B | 30.000 MHz | 763.000 MHz 100000 kHz | B il -53.52 dBm | -46.52 dB |
1,000 GHz | 100.000 kHz SE4.24538 MHz -58.07 dbm ~45.07 dB B06.000 MHz 1,000 GHz 100.000 kHz 966.21235 MHz -58.31 dBm -45.31 dB
3.000 GHz | 1.000 MHz 1.56011 GHz | -45.90 dBm 32.90 dB 1.000 GHz 3.000 GHz | 1.000 MHz | 1.56011 GHz -47.60 dBm 34,60 dB
8.000 GHz 1.000 MHz 7.54880 GHz -43,27 dBm -30.27 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.52930 GHz -43.34 dBm -30.34 dB
il b
I i LLLLEL L JL L ) e
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FAX . 886-3-328-4978

Page Number 1 A13-13 of 17




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG8N0616-06B

LTE Band 13 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

tr
Ref Level 0,00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit heck PAR Limit §hock PAR
15 dlpe_BRURIOUS | INE_ABS _1n dipe_$PURIOUS LINE ABS P
SPLURIOUS_LINE_ABS_ | | SPURIOUS_LINE_ABS_ |
20 -20 dBm
-30 dB =30 dBm
-40 dem: 40 dBm
R I A e
-50 dBm—t ] i LA -50 dBn i LA
i PPy
-70 dBy -70 dBm
-a0 dBm -an dem
-90 dEm -a0 dBm
Start 30.0 MHz 18004 pts Stop B.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
| | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
763,000 MHz 100,000 kHz 762.45052 MHz | ~53,47 dBm | ~46,47 0B | 30.000 MHz | 763.000 MHz 100000 kHz | 76171789 MHz | -53.23 dBm -46.23 0B |
1,000 GHz | 100.000 kHz 550.15942 MHz -58.22 dbm ~45.22 dB B06.000 MHz 1,000 GHz 100.000 kHz 550.35332 MHz -57.88 dBm 44,98 dB
3.000 GHz | 1.000 MHz 1.56511 GHz | ~46.62 dBm -33.62 4B 1.000 GHz 3.000 GHz | 1.000 MHz | 2.85829 GHz -48.23 dBm -35.23 d8
8.000 GHz 1.000 MHz 7.55022 GHz -43.41 dBm -30.41 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.54480 GHz -43.21 dBm -30.21 dB
il b
L il W e L J1 T

Date 28 APR 2019 07-18:33

Date 28 APR 2019 O7 1914

LTE Band

13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

N— e G
Ref Level 0,00 dém  Offset 10.80 dB Mode Auto Sweep Ref Lavel 0.00 dém Offset 10.90 d& Mode Auto Sweep
SGEL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgrwr
Limit (hock Limit hock
-8 &tl“‘l' BPURIOUS INE_ABS n Aéi’lﬂ' PPURIOUS INE
¥ IS_LINE_ABS_ | B LINE_ABS_ |
20 -20 dBm
-30 dB =30 dBm
40 der 40 dBrm
e e P
S0de 1 A A At P e N %0/ ¥ D o e . st sl
-1t A P -
-70 dBy =70 dBm-
-a0 dBm -an dem
40 dem 90 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763,000 MHz 100000 kH; 715.56187 MH: ~59,39 dBm | ~46.30 0B | 30.000 MHz | 100,000 kH 707.85932 MH -53.35 dBm -46.35 08 |
1,000 GHz | 100.000 kH, 554.51004 MH: -58.17 dbm .17 dB B06.000 MHz 100.000 kH, B4 MH: -58.08 dBm -45.02 di
3.000 GHz | 1.000 MHz 1.55561 GHz ~45.61 dBm -33.61 4B 1.000 GHz 1.000 MHz 1.55561 GHz -34.64 dB
B.000 GHz 1.000 MHz 7.55029 GHz -43,27 dBm -30.27 dB 3.000 GHz 1.000 MHz 7.54330 GHz -30.26 db
T

Date. 29 APR.201¢ 07:41:25

[T

Date. 29.APR.2019 07:40 45
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-06B

LTE Band 13 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

—

Ref Level 0 Offsat 10.80 dB Mode Auto Sweep Ref Lavel dBm Offset 10.80 d& Mode Auto Sweep
SGL Count 1 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PR Limit §heck PAR
10 ddpe _BRURIOUS LINE_ABS _1n MR _BPURIOUS LINE ABS P
US_LINE_ARS_ [ SPL _LINE_ABS_
m -20 dBm
-30 dB =30 dBm
40 dem -0 dBm
i
50 dBm— i LA -50 dBn s e N L
PP T PO R
70 dBj -70 dBm
-0 dam -0 dBm
-a0 dem -0 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions (Spurious Ermissions
I | Range Up | RBW | Frequency | powerabs | | Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
763,000 MHz 100000 kHz 7E8.78736 MHz | -50,33 dBm_ 5,33 30.000 MHz | 763,000 MHz 100000 kHz 752.02620 MHz | -53 47 dBm | -46.47 dB |
1,000 GHz | 100.000 kHz 9B0.75512 MHz -56.17 dbm ~45.17 dB B08.000 MHz 1,000 GHz 100,000 kiz 52122688 MHz -56.19 dim ~45.18 dB
3.000 GHz | 1.000 MHz 2.98175 GHz | -47.97 dBm ~34.97 dB 1.000 GHz 3.000 GHz | 1.000 MHz | 2.96876 GHz -48.15 dBm ~35.15 dB
8.000 GHz 1.000 MHz 7.95925 GHz -43,23 dBm -30.23 dB 3.000 GHz 8.000 GHz 1.000 MHz 7.56322 GHz -43.37 dBm -30.37 dg
T

Date 28 APR 2019 072342

TITNTNI o8

Date 28 APR 2019 072422

(11 —

Highest Channel / 64QAM

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

@1 Avgrwr

Limit Gheck
ne  SPURIOUS INE_ABS
-10 R
US_LINE_ARS_
40 derm
= R PR L o VT, e
50 dBm—
T
-70 dBy
-a0 dém
40 dem
Start 30.0 MHz 18004 pts Stop 8.0 GHz
| Spurious Ernissions
I | Range Up | RBW | Freguency | powerabs |
763,000 MHz 100000 kHz 7E4.02524 MHz | -50,43 dBm_
1,000 GHz | 100.000 kHz
0ad JOB0GHE | L£/000 M-z L]
3.000 GHz 8.000 GHz 1.000 MHz -43,26 dBm

Date. 29.APR.201¢ 072913

VINHII e

TEL : 886-3-327-3456
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ee FCC RADIO TEST REPORT Report No. : FG8N0616-06B

SPORTON LAB.

LTE Band 13/ 10MHz

Middle Channel / 64QAM

Ref Level Mode Auto Sweep
SGL Count 101
@1 AvgPwr
Limit wII\-’rP PARS
10 ddpe _BRURIOUS LINE_ABS
S_LINE_ABS_
-40 dem
50 dBm—r amid s LA
PP
-0 dB
-0 dam
-a0 der
Start 30.0 MHz 18004 pts Stop 8.0 GHz
i Spurious Ernissions
| RangeLow | Range Up | RBW | Frequency | powerabs | ALimit
30.000 MHz 763,000 MHz 100.000 kHz | 725 81884 MHz -59,32 dBm 46,32 0B |
B06.000 MHz 1,000 100.000 kHz 525.39460 MHz -56.02 dbm ~45.02 dB
1.000 GHz 3.000 GHz | 1.000 MHz 2.92777 GHz2 -48.11 dBm ~35.11 dB
3.000 GHz 8.000 GHz 1.000 MHz 7.54780 GHz -43,22 dBm -30.22 dB

i TN e

Date 28 APR 2018 07:47:31
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wamanias. FCC RADIO TEST REPORT

Report No. : FG8N0616-06B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0026
40 Normal Voltage 0.0014
30 Normal Voltage 0.0047
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0068
0 Normal Voltage 0.0079
-10 Normal Voltage 0.0049 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0164
20 Maximum Voltage 0.0272
20 Normal Voltage 0.0000
20 Battery End Point 0.0017
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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wamanias. FCC RADIO TEST REPORT Report No. : FG8N0616-06B

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz

Mod. QPSK 16QAM Limit: 13dB

RB Size 1RB Full RB 1RB Full RB Result

Lowest CH 3.57 5.04 4.38 6.00
Middle CH 3.57 5.01 4.03 5.97 PASS
Highest CH 3.59 4.99 4.43 6.06

Mode LTE Band 25/ 20MHz

Mod. 64QAM Limit: 13dB

RB Size 1RB Full RB Result

Lowest CH 5.07 6.55 - -
Middle CH 5.10 6.46 - - PASS
Highest CH 5.33 6.55 - -

LTE Band 25/ 20MHz / QPSK

Middle Channel / 1RB Middle Channel / Full RB
¥ [F] ¥ Tl
Ref Lovel 30.00 gbm  Offset 11,70 b Ref Lovel 30.00 chm  Oftset 11,70 66
e At 0 dh AGT s e RBW 20 MHz e At 0 dh AGT s e RBW 20 Mz
@153 View @153 View
b S
o1 _V o1
|
0.01 ‘I 0.01
§
\
i
CF 1,88 GHz B Aean Pwr + 2000 dB OF 1.08 GHz ) Mean Pyer + 20,00 4B
Complementary Cumulative Distribution Function Samples: 130000/ Campl ary Cumulative Distril Function Samples: 130000/
Mgan | Peak | Crast | 10% | 1% [ _oase | o.01% | Mgan | Peak | Crast | 10% | 1% I 0.1% | o.o1% |
Trace 1 | 2113 cbm 24 76 dhm 362 da 255 0B 3.48 d 3.57 db 359 a8 Trace 1 | 2186 obm 2742 dbm 5578 2.43d8 423 da 501 dB 542 g8
1 I [T 1 | ] W we
Date: 1 MAY 2018 00737:35 Date: 1 MAY 2018 00737 46
TEL : 886-3-327-3456 Page Number 1 A25-1 of 44
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wamanias. FCC RADIO TEST REPORT Report No. : FG8N0616-06B

LTE Band 25/ 20MHz / 16QAM

trum [ [
Ref Lovel 30.00 chm  Oftset 11,70 66 Ref Lovel 30.00 chm  Oftset 11,70 66
A a0d8 AQT Zms & RBW 20 MHz a0 d8 AQT Zms o RBW 20 MHz
View
o1 = L34 =
0.0 0.0
\
‘\
1E 1€ -
| |
| t
1605 1E L
2 2 :
CF 1.88 GHz ean Pyr + 20,00 di CF 1.88 GHz Mean Pyer + 20,00 dB
e ry G e Distri Function Samples: 1 c ry Ci e Distri Function Samples: 130000
Mgan | Peak | Crast | 10% | 1% [ oame | Mgan | Peak | Crast | 10% | 1% I 0.1% | 0.01% |
Trace 1 | 2044 dkm 24 5o dhm 4,12 da 3.10 0B 3.97 d8 03 0B Trace 1 | 2076 dkm 27 56 dhm 6.90 da 2.96 dB 4,96 da 547 dB 6.55 0B
 — - — - ——
[ERT ] —
Date: T MAY 2018 00337 12 Date: T MAY 2018 0073723

LTE Band 25/ 20MHz / 64QAM

Ref Lovel 30.00 dBm  Offsel 11,70 ob Ref Lovel 30.00 dBm  Offsel 11,70 ob
e att il aQr 2ms e RBW 20 MHz e att a0ds  Agr Zms e RBW 20 Mis
(@153 view (@153 view
o i =
e = o1 =
04 \1 04
|
1E-D 1E-D
1
Lt
1605 1605 :
CF 1.88 aHz dean Pwr + 20.00 dB CF 1.88 aHz
c y Ci Distri Function Samples: 130000 © y G Distri Function
Mean | peak | Crast | 0% | 190 | _nase | 0.018 Mean__ | peak | Crost | 0% | 1% I
Trace 1 [ 1951 oBm 24 57 cbm 5.07 g8 3.16 dB 5.01 08 510 dB 513 08 Trace 1 [ 19.76 obm 27 52 cbm 7.76 48 3.01d8 5,10 d8
— - = — -
Dafe: 1 MAY 2018 003538 Dats: TMAY 2018 003545
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG8N0616-06B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.24 | 125 | 3.02 | 3.03 | 496 | 487 | 967 | 977 | 1439 1439 | 19.10 | 18.94
Middle CH 1.23 | 1.23 | 3.08 | 3.00 @ 494 | 487 | 973 | 9.81 | 14.45  14.36 | 19.18 | 19.14
HighestCH | 1.23 | 122 | 299 | 3.06 & 491 | 491 | 973 | 971 | 1427 | 14.42 | 19.06 | 18.66

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.23 3.05 4.87 9.81 14.24 1898 @ -
Middle CH 1.21 2.99 4.88 9.73 14.36 18.86 | -
Highest CH | 1.23 3.03 4.83 9.87 14.33 1898 | -

TEL : 886-3-327-3456 Page Number 1 A25-3 of 44

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG8N0616-06B

LTE Band 25

Middle Channel / 1.4MHz / 16QAM

Middle Channel / 1.4MHz / QPSK

f°P| i‘?!-"
Ref Lovel 3000 chm  Oftsat 11 70 00 = REW Rat Lavel 000 gim T 0b w ROW 30 b
e At MdE SWT 632 us e VBW 1L Mode Auto FFT e Att 0 e 2ys @ VBW 1004H:  Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
(@50 M [o 351 Max
[CETR] T | LED 507 anm|
o i #0070 GHz — 1071980980 GHz
bk ~ iy 2600 diy o o nidg 2000 di
1 ki g™ 1. 230800000 M4 1 s ok B 200000 MHz
2 } actor LB
0 dam- — i 0dam
%
10 da X 10 da
\
o i | 20 dBm
200 ¢ ; * 20 i
20 B ey = =% Al aciia ey -
40 40 di
500 dim— 50 diten—
-0 -60
CF LD GHz 1001 pis Span 2.0 MHz CF 108 GHz 1001 pis Span 2.0 MHz
Marker | Marker ]
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f 15,55 dam e down 13308 MHz | - L 16798093 15,57 dam e down 52
71 B -10.00 By ndg 26.00 d8 Tl L 1.8793802 GH: -10.03 dBm ndg
T2 1 -10.74 dam 0 factor T2 1 1 BEDIEH Ghz dBm 0 factor
T

3

Date -3 APR 2018 221668

Cate 30 APR 2018

LTE Band 25

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

3

Date 30 APR 2018 2

Cate 30 APR 2018 2247 34

f°P| i“.!-“
Ref Lovel 000 dhm  Oftsat 11 70 0B = RBW 100 & RafLavel 90,00 ghm  Offset 11,70 b w ROW 100 bhz
e At e SWT 18 us = VBW 300 4Kz Mode Autg FFT e Att M GE SWT 19 s @ VBW 300Kz Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@101 Man @170 Max
M [TETEY] 1
e 1.0 P 107087500 GHz|
bk 1 R . - 2000 diy| o x. ] N nilg 26500 di3
i ; s \ 2080800000 M i ~ = P G 7HOOD00 M|
610 Q factor 627,4)
\
0 dam- - * 0 dam: -
100 da “10) dan - -
/ \
20 d ! \
0 : 7 -
20 g T <0 = e
40 dam 40 di
510 effir— 50 diten—
-0 -0
CF LD GHz 1001 pts Span 6.0 MHz CF 100 GHz 1001 pts Span 6.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | I | Function | Function Result |
M1 f 1 E8 E e down 2.0800 MHZ | - 1 e down Z
T1 i g nda 26,00 d8 1 1 nda
T2 1 3014 dBm @ factor 51 T2 1 q factor
—
T

LTE Band 25

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

[=] [=
Ref Lovel 30.00 dom  Oftsat 11 70 6b = RBW 10 RafLavel 90,00 ghm  Offset 11,70 b w ROW 100 bhz
e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT o Att ELT 12 45 @ VBW 300 kH:  Mode Auto FFT
SGL Count 100, SGL Count 1007100
(@51 Miax
[CETR] 15,39 o LED 1694 1
o 10779100 GHz P - L AHL6TA00 GH2
ke @ 2600 dB S g v 2600 dB
it e 1.933H00000 M4 i s o 1-8HSH00D00 Mz
] 180 /| THO. 1
0 dam- - 0dam -
10 dém ‘ -10 dam ‘i
\ ‘ \
20 4 -
\ / v
d 1 e ? ™My
40
500 dim— 50 diten—
-0 -60
CF LD GHz 1001 pis Span 10.0 MHz CF 108 GHz 1001 pis Span 100 MHz
Marker | Marker ]
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result
M1 1 15,39 dam e down [ - 1 15 33 dBm 8 down 4,865 MHZ
71 B -10.28 dBm ndg Tl L -10.72 dBm ndg 26,00 dB
T2 1 -10.33,dBm 3 factor T2 1 -10,60 dBm 3 factor

'

Date 30 APR 2018 2

Date 30 APR 2015
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